PDX20 ELECTRICAL SYSTEM

Big Joe PDX20 Electrical System Parts List

ITEMPART #DESCRIPTIONQTY
1 0000-000119-00CAP HEAD M5X122
2 1115-510008-00EMERGENCY STOP SWITCH1
3 0000-000139-00NUT M44
4 0000-000122-00LOCK WASHER Ø44
5 1115-520007-00FAN1
6 2333-340019-00SCREW M3X102
7 1115-520015-00BUZZER ASSEMBLY (HORN)1
8 1115-500007-00FAN GUARD1
9 0000-000664-00SCREW4
10 1118-560002-00TIMING RELAY HOLDER1
11 1118-560001-00TIME RELAY1
12 0000-001086-00R HARNESS CLAMP2
13 1115-560012-00WASHER10
14 0000-000004-00SCREW10
15 0000-000206-00WASHER1
16 0000-000491-00PLASTIC RING1
17 0000-000009-00SCREW M4×102
19 0000-000194-00FLAT WASHER4
20 0000-000159-00LOCK WASHER4
21 0000-001058-00HARNESS CLAMP6
23 0000-000700-00SCREW M8×164
29 1115-520019-0AKEY SWITCH1
31 1115-520013-00LED HARNESS REPLACED BY 1115-520013-DZ1
32 1115-510009-00LED SOCKET1
33 1115-510006-20BATTERY DISCHARGE/HOUR METER COMBO GAUGE 
34 0000-000371-00SCREW2
35 1118-522000-00BRAKE RELEASE BUTTON ASSEMBLY1
36 0000-000108-00NUT4
37 1118-540002-70PLATE1
38 1115-520005-20BDI/HM WIRE HARNESS1